

TEST REPORT

142172 / 1

Date received: 10-05-12
Date of test: 23-05-12
Date of issue: 29-05-12

□

ITALIA

Sample name: "Cippatura compressa per affumicatore" Legno Italiano vergine misto a prevalenza Faggio/Rovere

Formaldehyde content - EN 120:1992

Diameter	mm	6,0
Moisture content	%	1,0
Conditioning	-	Not requested by the customer
Sampling	-	Carried out by the customer
Received sample description	-	10 kg sack

Test results

mgHCHO/100g (dry sample)	0,2
--------------------------	------------

Material	Pellet
----------	--------

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

142172 / 2

Date received: 10-05-12
Date of test: 27-05-12
Date of issue: 29-05-12

□

ITALIA

Sample name: "Cippatura compressa per affumicatore" Legno Italiano vergine misto a prevalenza Faggio/Rovere

Metals determination by atomic absorption - CATAS procedure

SAMPLE PREPARATION

Direct attack of the sample with concentrated nitric acid by microwaveoven

TECHNIQUE USED

Inductively coupled plasma optical spectrometry (ICP-AES)

TEST RESULTS

The following value are referred to dry sample.

ELEMENT	VALUE	
ARSENIC	mg/kg	< 0,1
LEAD	mg/kg	< 5
CADMIUM	mg/kg	< 0,5
MERCURY	mg/kg	< 0,1
COPPER	mg/kg	< 5
CHROMIUM	mg/kg	< 5
ZINC	mg/kg	< 5
SODIUM	%	0,002

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.